
Page 1 of 6 

 
 

 

 

 

 

 

 

Xvico  printer  X1



Page 2 of 6 

Introduction 

 

 
   Please combine this code book with the physical and 

assembly instructions to help you assemble your machine X1 

better and faster. 

 

This codebook is a complete bill of materials, 

combined with text and forms, making it easier and 

faster to find parts. (Note: The picture only represents 

the outline of the object. It does not represent the 

actual object. It is for reference only.) 

  



Page 3 of 6 

XVICO 3D Printer X1 Parts list 

Spare parts diagram Code Number 

 

A1 

(Main frame) 
1 

 

A2 

(Print platform components) 
1 

 

A3 

(Left Z axis motor) 
1 

 

 

A4 

(Right Z axis motor) 1 

 

A5 

(Z axis fixed plate) 
2 

 

A6 

(X axis motor) 
1 



Page 4 of 6 

 

A7 

(X axis belt bearing support) 
1 

 

 

A8 

(Extruder) 1 

 

A9 

(Guide rod) 
4 

 

A10 

(Threaded rod) 
2 

 

A11 

(Filament Suspension bar) 
1 

 

 

A12 

(M4*8 Screw) 12 

 

A13 

(M2.5*10 Screw) 
4 



Page 5 of 6 

 

A14 

(M2.3*10 Screw) 
4 

 

 

A15 

(M3*4 Screw) 
10 

 

A16 

(M8 Nut) 
4 

 

B1 

(Mainboard) 
1 

 

B2 

(B2-1：X axis Limit switch 

wire) 

(B2-2：Z axis Limit switch 

wire) 

(B2-3：E Motor wire) 

1 

 

B3 

(Screen ribbon cable) 

 



Page 6 of 6 

 

B4 

(Power line) 
1 

 

B5 

(TF card and card reader) 
1 

 

 

B6 

(Mainboard power line) 1 

 

C1 

(Screwdriver) 
1 

 

C2 

(C2-1:  1.5mm Hex wrench) 

(C2-2:  2mm Hex wrench) 

(C2-3:  2.5mm Hex wrench) 

(C2-4:  10-14 Open spanner) 

(C2-5:  Screwdriver) 

1 

 

C3 

• (Feeding pipe)  

 

1 

 


